



Our reference : M20231023  
Date : 28<sup>th</sup> July, 2023

**CERTIFICATE of ANALYSIS**

Client : Metsil Exports Pvt. Ltd.  
Receiver : Henken Ferro Alloys.  
Slovakia.  
Material : Medium Carbon Ferro Chrome  
Port of Discharge : Rotterdam, Netherlands.  
Packing of the material : 1 MT Big Bags  
Advised net weight : 162 MT advised quantity as per contract  
Total loaded quantity : 108 MT loaded in 4 x 20'containers.  
Warehouse : M/s. Metsil Exports Pvt. Ltd.  
Uttar Basudebpur, Hat - Asuria,  
Barjora - 722204, West Bengal.  
Date of intervention : 10<sup>th</sup>, 12<sup>th</sup>, 14<sup>th</sup>, 19<sup>th</sup>, 21<sup>st</sup> and 22<sup>nd</sup> July, 2023

Element	Result	Unit
Cr	66.07	%
Si	1.35	%
P	0.018	%
C	0.21	%
S	0.011	%

Analyses relates to the material in the dry state.

Sample sealed : RC Inspection.

The above mentioned analysis is carried out in our related laboratory.

For and on behalf of

RC Inspection



All business undertaken is subject to the General Conditions of Business which are available on request.